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ZQC2000 HIJa5eEF - gIER
ZQC2000 Front and Rear Housing Parts List
75 | P amAES Code ZFRFE Description  SEQUNT S | 7E RS LR B

1 S50B161300  [/SNAfkiEfE M16X130 12

Hexagon Bolt M16X130
2 |L903010100  (43-shAH Al FeiA 1

Transfer Case Front Housing
3 [X220120220 B RUFAMEES § 12X22 2

Type B Round Pin ¢ 12X22
4 L903010300  (/rBhf JE 5Tk 1

Transfer Case Rear Housing
5 [S50B161000  [/SAHkiZEHE M16X100 10

Hexagon Bolt M16X100
6 = = WmREBEME RET R
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ZQC2000 AT etk kil e i TR
ZQC2000 Front Housing & Housing Side Cover Parts List

Counter Shaft Front Cover

8 e (RS Code| A4FKHLAG Description  |BUEHT R | 7 S ARHY 4 FR A e

1 [S50B120400  [/N3kIZ4E M12X40 15 | 7 |F010012512 (& 2Ryt 1
Hexagon Bolt M12X40 Skeleton Oil Sea

2 1L903011300  [Hij#r H fli A 55 1 | 8 |S50B120350 [/~ kiEH: M12X35 6
Front Output Bearing Cover Hexagon Bolt M12X35

3 |D410030060  [brhgHI%ET 3X6 2 | 9 S50B161300 [/NAkiZFE M16X130 |12
Index Plate Rivet 3X6 Hexagon Bolt M16X130

4 1L913118500 [ fH# Name Plate 1 | 10 |L903010900 fm A Hif %h 7K @ Front 1

Input Bearing Cover
5 |L903011100 |+ )5 AT 75 1 | 11 F210012000 %% Plug 5
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6 FR10012512

& 2R3 Skeleton Oil Seal
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ZQC2000 J5 7tk kil TR
ZQC2000 Rear Housing & Housing Side Cover Parts List
J¥5 =il Code & FRFLHS Descrition |#i=|F% =& U Codel 44 FR#LHE Description |2
1 |L903010300 |/ 744 Rear Housing 1 | 12 |K17B012000 [/~fA LIZZE M12 1
Inner Hexagon Screw
2 |B903012000 ik # # & #f Radiator] 1 1903050500 |7 Lh R4S 1
Panel Unit : Hollow Screw
3 |D18B080180 |A /N i54T M8X18 2 | 14 W HE $ 16
F230016000 1
Inner Hexagon Screw Sealing Washer ¢ 16
4 |L903015500 [E v #% Oil collecting 1 | 15 [Y18G100C00 4k 1
Tray Steel Ball
5 |Q5280530 s E44 Spring Pin 1 | 16 [F230022000 | Ff#4E] § 22 4

Sealing Washer ¢ 22
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6 |[B903013000 |t #t # i A& 1 Upper 17 K17B022000 [ZZE M22
Radiator Panel Unit Plug Screw M22
7 |F210012000 [ZEf (¥&FE) 18 [F220010000 {fi JiZ %€ Jv Calathiform
Tabular Plug Tabular Plug
8 |D000016000 B %! /IR HRET M16 19 |L903015300 i N4 Jim bt 75
Type B Lifting BoltM16 Input Shaft Rear Cover
9 |B913312000 [#S M E A 20 [S50B120900 [/~ fA Skigie
Ventage Assembly Hexagon Screw
10 |L903014900 i N 4 J b 2K o 21 |L913800200 |w#K Cover
Input Shaft Rear Bearing
Cover
11 |F230012000 &3t 6 12 22 S50B120180 |/NfAkiEM: M12X18

Sealing Washer ¢ 12

Hexagon Bolt M12X18
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ZQC2000 J5 etk Kt TR (48)
ZQC2000 Rear Housing & Housing Side Cover Parts List (ADD)

J¥5 7= an i Code| 44k #iHE Description |75 |7~ fh A Codel 44 F7FIA% Description |[Hii &
23 |L9030141K0 |Hfi% = 1 | 33 |FS10012512 |[& 2t 1
Odometer Cover Skeleton Oil Seal
24 903014300 i 55 Cover 1 FL10012512 |/ 2Ry 1
i Skeleton Oil Seal
25 [S50B12075D [N Sk M12X75 6 | 35 7N KBRS M12X45
S50B120450 7
Hexagon Screw Hexagon Screw
26 [L903010500 [ N fMuGMEMRZE Light 1 | 36 |F220020000 (&3 Plug 1
Hex Magnetic Screw
27 |S50B161000 [N A kI M16X100 | 10

Hexagon Screw
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28 |L903031700 [z BE Bearing Block 1
29 2001761160 VY riff Ak 7K Foun 1
Angle Touch Ball Bearing
30 [Z000321160 &A% Roller Bearing | 1
1.903061100- [iff %% #% & 44 Adjusting
o L.903061300  |Washer Unit
32 |L903014700 |)5 fay i b 7K iF  Rear 1

Output Bearing Cover
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ZQC2000 ¥ N\l ZH 4 FF B4R
ZQC2000 Input Shaft Unit Parts List
J75 |72 mAXAS Code| & FRHFLHE Description | #i& |7 P AR L RRRNAE o

1 |K190004000 | /S HETEEEZE Inner| 1 1.903020500 [ 3)1A%E Sliding Gear| 1

Hexagon Tapered Screw Set
1.903061100- R PE 2 Adjusting 1 1L.903020900 = #4 14 #& High Shiff 1

’ L.903061300  |Washer Unit Gear

3 2030072160 |l k¥R i &K Tapered 1 7030072160 |[H#E¥R 1 HliZK Tapered 1
Roller Bearing Roller Bearing

4 L903020700 (I iE 14 % Low Speed 1 1L.903020300 [f5F&l Stop Ring 1
Gear

5 |L903020100 i A Input Shaft 1
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ZQC2000 H[a)Hii2H A4 T EH 43R
ZQC2000 Counter Shaft Unit Parts List
FF5 |77 5 ARAY Code| &7 FH% Description | $& |5 | 7= iiCH L FRENE #
903062100~ [ifif %% #4 pg 4 Adjusting 6 |L903023900 |+[H] %k Count Shaft
1 903062300  \Washer Unit 7 Y18G100F00 {#4Ek 6.0 Steel Ball
7000426110 &+l Roller Bearing 1 8 2000426110 |z 4hK
’ Roller Bearing
3 |Q310080000 {f FH FHu 424 1] 1 Y901BOOLGO |H f 4% Jik 28
External Circlips ! Odometer Sensor
4 |L903023800 rahas-T-#AE Transferr 1 | 10 [L9030241K0 [HFEFR ikt
Flat Gasket Odometer Gear
5 |L903024000 | [E] 4 %E Count Gear 1 11 |Q310050000 [l FH 4 44 el

External Circlips
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ZQC2000 Ryt 45 B EFF B4R
ZQC2000 Front Axle Sub Assembly Parts List

r=anAAY Code| #FRFAS Description |#=|/7 5 | mnflAY Code| 24 FR#ELES Description |41

EABAR 12 L913212600 /S fl i 1
B913302700 1
Pressure Switch Cylinder End Gasket
2 35t 1 L9138004K0 Rz MZHE M387X1.5 | 1
F23001400F 13
Sealing Washer Flange Nut
S50B080180 [/~ ff L iZ e M8X18 3 | 14 iy H R 2%
.9030337K0
Hex Screw M8X18 Front Output Flange
1913213600 [ Cover 1 15 B ZE v 35t
FDR9011012
Skeleton Qil Seal
Q310018012 [l sk $4 8 2 | 16 [FSR9011012 |&Zeyhidt

External Circlips

Skeleton Oil Seal
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6 |F306010019 |0 =% O ring 1 | 17 |L903113KO [Fif %t % 7k 55 Front
Output Bearing Cover
7 |L913702100  |& K i 1 | 18 [Z0O0092214E [ dhK
Sealing Robber cup Roller Bearing
8 |L913212400 1 | 19 Q300125000 | L FH 3t 424
I ZE Piston
Internal Circlips
9 |L913212200 |[SHL% Cylinder Liner | 1 | 20 [L903025700 [/& %A% Sliding Gear
1913700300 |/ fyiaE 1 | 21 |L9030255K0 [Rij#rH %l Front Output
0 Pressure Spring Shaft
11 |L913700700 |[EIR%%: Spacer Sleeve 1 | 22 |B903045000 [k X & 1 Fork plate
Units
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ZQC2000 ZiE 455 X G F 4R
ZQC2000 Differential Assembly & Rear Axle Parts List
J75 = mm g Code| #FR#LHE Description | #i= |75 |~ iU Codel PRk Description #i
11 [ZOK2531200 &%t % 10
.903063100- (i #& H ] 2 Needle Bearing
1903063300  |Adjusting Washer Units ITHEES
12 |L9030285A0 1
Planetary Carrier Cover
702007124E  |[FHEVR F Fli7k 1 | 13 [Z00042208E W&tk 1
’ Tapered Roller Bearing Roller Bearing
3 |L9030283A0 |47 A 2%¢ Planetary Carrier] 1 | 14 [S51B14080D [/~ k#Z#: Hex Screw| 5
4 |S51C12040D pNA1kiRHE M12X40 12 | 15 |L913503500 |5 {744 Location Pin | 5
Hex Screw M12X40
5 |L913503500 |[Efii%H Location Pin 6 | 16 [L9030311A0 | A Inner Gear Ring 1
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ZQC2000 F4-FA1
6 |L903030500  |1L#H#4FE Thrust Wahser| 10 | 17 |L9030309A0 | % H il
Rear Output Shaft

7 |L903030100 [T A FEHh 5 | 18 |Q340180000 |fLH & 4N 22 44 B Flat

Planetary Wheel Steel Silk Block Ring
8 |L903030700 |4 5 | 19 [L903028100 |MZh%E Driven Wheel
9 [X210060100 A ZR[5 F4Y 5 | 20 |L903031500 47 [El Oil Deflector
10 |L9030303A0 [T A% 5 | 21 |[Z02007930E |[&I4HE & 1l

Tapered Roller Shaft
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ZQC2000 Szt EFMH AR
ZQC2000 Pneumatic Shift Device Parts List

J¥5 |77 i RS Code| #FRHIAS Description | #i= |75 |/~ s fUhg Code| & FxHiH% Description |21

1 S50B121100  [/SAA-KIEFE M12X110| 3 | 15 |L9030160K0 it &L 1
Hex Screw M12X110 Engaging Cylinder

2 |B913302700 |k F1HFok 2 | 16 [F34B250260 |0 %453} FE O Ring 1
Pressure Switch

3 |L9130403K0 /44T Pin 2 | 17 |L913001900 (% 3}[#& Sealing Ring | 2

4 |L903030700  JHIxEzk Switch Joint | 1 18 |L913606400 [ JZUR4T Taper Screw| 2

5 |L913020400 KBk 3 | 19 [L913607700 [k X Bk Fork Block 2
Gas-type Fitting

6 [M51B016000 |/~ £ # 42K} 1 | 20 |L903040100 4 #4 #& X Engaging 1
Hex Thin Nut Fork Block

26

U RRERBOME bR R

guacy




G-

ZQC2000 FA4+F 1
7 |L9030011KO |# Cover 1 | 21 |L9030404KO0O [k X 4
Engaging Fork Shift
8 Q310018012 [ FH 54 & 1 | 22 |L913604900 i1k Fksk
External Circlips Locking Ball
9 |F34B290260 (O AU%EfE O Ring 1 23 |L913402300 #i# Locking Spring
10 |L9030703K0 5 ZE Piston 1 | 24 |Y18G100C00 (NEk 10 Steel Ball 10
11 |F34B530260 |0 %% &fE O Ring 1 | 25 |L9030408K0 < fiL & #% Cylinder
Cover
12 |L9030705K0 [Kif%E Big Piston 1 | 26 [S50B100250 [/~ £ ki
Hex Screw
F34B390260 |0 % Ef# O Ring 1 | 27 [M51C01200C [/~ ff Mg Rf
b Hex Thin Nut
14 |L9030701KO0 |35 Z& Piston 1 | 28 |L913040200 [tZ4] M12 Bolt M12
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ZQC2000 HZE B4R
ZQC2000 Oil Pump Parts List
J¥5 [P i Ahs Code| ZFR#LAE Description | 8= |J¥ 5 | mu A Code| 44 #%KiH% Description |2 =
1 [Y18G100F00 [Xzh4NEK 6.0 1 5 |L913310100 % k& 1
Drive Steel Ball 6.0 Oil Pump Gear Ring
2 Q280060200 [ [F A4 1 6 [L903050100 [HIZE Fefk 1
Spring Roller Pin Oil Pump Housing
3 |L903050300  |7HiZE 55 Oil Pump Cover 1 7 |D18B060300 (N /NFERET MEX30 | 2
Inner Hex Bolt M6X30
4 L913310000  HIZE R 1 8 |D18B060350 | /NAUEET MEX35 | 2
Oil Pump Gear Inner Hex Bolt M6X35
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ZQC2000 Oil Way Parts List
J75 |77 i RS Code| A FKELHE Description [#i=] 75 |/~ s liY Code| 4 Wkl Description £ &=
1 |G190022000 |[RENXEELHEE | 1 903050700  [ih 1
Pipe Joint Washer Oil Pipe
2 G040018000 REmEMERE LA | 1 L903050900  |E ffi#kik 1
Straight Thread Jointor Right Angle Jointor
3 (G000180000 (E%#& 2 G020022000 [/~ ff VIR RY 1
Sleeve Hex Thin Nut
4 (6010018000 | REXFHLAERE | 2 G190022000 REERELHEE | 1
Pipe Joint Nut Pipe Joint Washer
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ZQC2000 ErxERZ 4R
J¥5 P2 i RS Code| R Description | 2= |75 |/~ aufthS Code| A FRHA% Description &=
1 |L903033300  |[/SHI R IRLE 2 3 |L913800400 |/ FH KL IBLS 1
Hex Flange Nut Hex Flange Nut
2 |L9030331A0 5% § 180 2 | 4 |L9030337A0 [Hij#fif i K% 1
Flange ¢ 180 Front Axle Output Flange

S RREBNME AR 5



G

LZHUZHOU GEAR CO.,LT

Hohtb: E - BIREE RN IR 1195
BE%%: 412000

BiE: (+86) 0733-8496435 B (+86) 0733-8496114
FEE. (+86) 0733-8496162



